Pain Management in Patients with Cancer

Victoria Whicker Jensen, PharmD

PGY2 Pharmacy Oncology Resident Huntsman Cancer Hospital Victoria.Jensen@hsc.utah.edu

Disclosure

- · Relevant Financial Conflicts of Interest
- CE Presenter, Victoria Jensen:
 - None
- CE Mentors, Stacy Prelewicz and Joanne Kuznicki:
 - None
- Off-Label Uses of Medications
- Intrathecal administration of hydromorphone, bupivacaine, and fentanyl

Learning Objectives for Technicians

- 1. Classify pain in patients with cancer.
- 2. Describe goals of pain management in patients with cancer.
- 3. Examine alternative formulations for pain management in patients with cancer.

Learning Objectives for Pharmacists

- 1. Apply guideline-directed therapy when utilizing opioids.
- 2. Select an appropriate non-opioid analgesic regimen for neuropathic pain, skeletal pain, and other pain syndromes.
- 3. Evaluate the utility of interventional procedures in patients with cancer.
- 4. Design an appropriate monitoring plan to evaluate the efficacy and safety of a pain regimen in a patient with cancer.









taja SN et al. Pain. 2020;161(9):1976-82

Pain definition (IASP 2020):

"An unpleasant sensory and emotional experience associated with, or resembling that associated with, actual or potential tissue damage."

IASP: International Association for the Study of Pain





















Calculating Oral Morphine Equivalence (OME)

30 12 mcg/hr
12 mcg/hr
0.0
30
7.5
20
300 - 600

Patient Case

 AJ is a 58yom with stage III rectal adenocarcinoma who is here for cycle 12 of FOLFOX treatment. He reports having some tingling and numbness in his fingers following cycle 1 that has increased in severity over the past month. In the last week he has found it difficult to button his shirts before going to work. With spring around the corner, he is concerned he will not be able to golf this season with his brother.

USHP

Knowledge-based Question

Technician Objective 1: Classify pain in patients with cancer.

- 1. Which option best describes AJ's pain?
- a. Acute, nociceptive
- b. Acute, neuropathic
- c. Chronic, nociceptive
- d. Chronic, neuropathic







Fentanyl Formulations						
Туре	Brand Name	REMS	Cost (AWP unit price)	Absorption	Time to Peak	T _{1/2}
Patch	Duragesic®		\$14*	-	20-72 h	20-27 h
Lozenge	Actiq®	х	\$19*	25% buccal 75% GI tract	20-40 min	
Sublingual tab	Abstral®	Х	\$57	50% (part	30-60 min	3-14 h (dose dependent)
Sublingual spray	Subsys	х	\$37	buccal, part GI)	90 min	
Buccal tab	Fentora	Х	\$73*	50% buccal 50% GI tract	47 min	3-4 h (100-200 mcg), 11-12 h (400-800 mcg)
Nasal spray	Lazanda	х	\$1122	76%	15-21 min	15-25 h
*Generic availa	ble Lexi-Drugs Online. Waltham, , ary ed.) [Electronic version].(MA: UpToDate, Inc Sreenwood Village,	.; July 30, 2021. CO: Truven Health Analytic	25.		USH











Class	Drug	Starting Dose
Anticonvulsants	Gabapentin	100-300 mg daily
	Pregabalin	50 mg once daily or BID
SNRI	Duloxetine	20-30 mg
TCAs	Desipramine	10-25 mg daily
	Nortriptyline	
Anesthetic	Lidocaine	4-5% patch once daily
Corticosteroids*	Dexamethasone	Multiple variations
Topical NSAID	Diclofenac gel	4 g to each affected area up to 4 times daily
Dexamethasone is m	ost commonly used du	ue to less mineralocorticoid effect













Intrathecal Pain Pumps: Ziconitide

- Mechanism: bind to N-type Ca⁺² channels, blocking Ca⁺² permeability and disrupting influx into presynaptic terminals → inhibiting neurotransmitter release
- · Narrow therapeutic window
- · Contraindicated in history of psychosis
- No risk for tolerance or withdrawal
- Side effects: hallucinations, dizziness, nausea, confusion, nystagmus, ↑CK

Deer TR, et al. Neuromodulation: Technology at the Neural Interface. 2017;20(2):96-132 Deer TR, et al. Pain Medicine. 2019;20(4):784-798.



Plexus Blocks

- · Ultrasound-guided
- · Rapid pain relief

andido et al. Curr Pain Headache Rep. 2017:21:12

- Early intervention of visceral pain with neurolytic block in patients (n=109) with abdominal or pelvic pain
- ↓ pain at weeks 2 and months 1-5
- ↓ opioid use and related adverse effects



USHP

USHP

Kyphoplasty or Vertebroplasty Minimally invasive procedure Cement mixture injection Indicated in metastatic spinal cord compression Imaging required to identify isolated vs. diffuse involvement



Berenson J, et al. *Lancet Oncol.* 2011;12(3):225-35. Buchbinder R, et al. *NEJM.* 2009;361(8):557-68. Kyriakou C, et al. *Blood Cancer Journal.* 2019;9(3):1-0.

Kyphoplasty or Vertebroplasty



2009 Sham Trial

nson J, et al. Lancet Oncol. 2011;12(3):225-35. binder R, et al. NEJM. 2009;361(6):557-68. kou C, et al. Blood Cancer Journal, 2019;9/3):14

- · Excluded spinal cancer
- Vertebroplasty (n=38) vs. sham procedure (n=40) found no significant difference in pain score reduction at week 1 or at 1, 3, or 6 month follow-up

CAFE Trial (Cancer Patient Fracture Evaluation)

- Early intervention of kyphoplasty (n=70) superior to non-surgical treatment (n=64) of pain associated with vertebral compression fractures in cancer patients based on Roland-Morris disability questionnaire (RDQ)
- Increase QOL and rapid pain relief sustained at 1-year



Application-based Question

Pharmacist Learning Objective 3: Evaluate the utility of interven Delev.

Indications:

5. Match the following with their appropriate indication in patients with cancer.

Interventions:

b. Intrathecal pain pump

- a. Kyphoplasty
- Post-surgical pain Systemic pain requiring ↑↑↑ PO opioids
- c. Plexus block
- Systemic pain requiring 111 PO
- Pain with spinal compression

Text USHP to 22333















Application-based Question

Pharmacist Learning Objective 4: Design an appropriate monitoring plan to evaluate the efficacy and safety of a pain regimen in a patient with cancer.

6. LJ is a 54 yof with cervical cancer and refractory pain here today for an appointment to evaluate intrathecal pump placement. The anesthesiologist wants to use ziconotide, bupivacaine, and hydromorphone <u>and asks you to perform a medication review</u>. She receives bevacizumab, cisplatin, and paclitaxel for cancer treatment and takes ginseng daily for nausea.



